
 

Approve Deny Signatures Date 

x  
Vasantha 
Vasantha Palakurti / Environmental Engineering Specialist December 14, 2021 

X  
Pravin Patel 
Pravin C. Patel, P.E. / Environmental Engineer Manager 12/17/2021 

 

Southeast Regional Office 

CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0053180 

Facility Type Municipal APS ID 1031627 

Major / Minor Major Authorization ID 1341908 

a 
Applicant and Facility Information 

a 

Applicant Name 
Montgomery Township Municipal 
Sewer Authority Montgomery County 

 
Facility Name 

Montgomery Township STP & Sewer 
System 

 

Applicant Address 1001 Stump Road   Facility Address 1485 Lower State Road   

 Montgomeryville, PA 18936-9605   North Wales, PA 19454-1205  

Applicant Contact Shannon Drosnock  Facility Contact Jayendra Marfatia  

Applicant Phone (215) 393-6930  Facility Phone (215) 540-0418  

Client ID 29353  Site ID 451878  

Ch 94 Load Status Not Overloaded  Municipality Montgomery Township  

Connection Status No Limitations  County Montgomery  

Date Application Received January 29, 2021  EPA Waived? No  

Date Application Accepted   If No, Reason Major Facility  

  

Purpose of Application Permit renewal.  

a 

 

Summary of Review 

The applicant requests approval for the renewal of a National Pollutant Discharge Elimination System (NPDES) permit to 
discharge an average annual flow of 2.4 MGD to Little Neshaminy Creek located in Montgomery Township, Montgomery 
County.  The receiving stream, Little Neshaminy Creek, is in watershed 2F and is designated for warm water fishes and 
migratory fishes.  The nearest downstream water supply intake is for Aqua PA SE Division on the main stem of Neshaminy 
Creek. The hydraulic design capacity is 3.6 MGD maximum monthly flow.  The annual average flows for 2018 through 2020 
were 1.41 mgd, 1.24 mgd, and 1.305 mgd, respectively.  
 
The treatment plant consists preliminary treatment which includes grinding of influent flows, centrifugal grit removal, and flow 
equalization and screening.  Sodium hypochlorite is used for disinfection and sodium bisulfite is used for dechlorination.  
Ferrous sulfate is added for phosphorus removal.  Peak flows are diverted to the 2.5-million-gallon equalization tank for 
storage of wet weather flows.   Solids generated at the plant are aerobically digested and sent to the Hatfield Township 
Municipal Authority WWTP for disposal by incineration.   
 
Outfall 001 discharges treated effluent and Outfalls 002 and 003 discharge site stormwater. 
 
BOD5/day is updated to 4,170 lbs. in this permit renewal. WQM 4601405 was amended to increase the facility’s Organic 
Design Capacity from 3,463 lbs. BOD5/day to 4,170 lbs. BOD5/day to meet Ch. 94 requirement by 2023.  
 
Water quality modeling is performed using Department’s WQM. No changes to assumptions, flow, etc., so effluent limits for 
CBOD5, NH3-N and D.O remain unchanged. Current limit for phosphorus, Total Kjeldahl Nitrogen remain unchanged for this 
renewal.  
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0053180 
Montgomery Township STP & Sewer System  
  
 

2 

Summary of Review 

A “Reasonable Potential Analysis” determined Total Antimony, Copper, Free Cyanide, Zinc, Total Iron, Dissolved Iron, Total 
Nickel are parameters of concern. WQBEL calculated by Toxic Management Spreadsheet recommended that limits be 
established for Total Copper, Free Cyanide and Report limits for Antimony, Zinc, Total Iron, Dissolved Iron and Nickel.  
 
E.Coli report only requirement has been added in the permit as per the revised SOP  for Clean Water Program  
Establishing Effluent Limitations for Individual Sewage Permits SOP No. BCW-PMT-033 
 
Neshaminy Creek Watershed Total Maximum Daily Load (TMDL): 
A TMDL for Neshaminy Creek Watershed was finalized on April 9, 2003 which was revised on December 2003. The 
Neshaminy Creek is located in state watershed 2-F, in Bucks and Montgomery Counties. It has approximately 418.3 miles of 
streams. Since 1996, 203.3 miles of these streams have been included on Pennsylvania’s 303(d) list of streams having 
aquatic life use impairments. The watershed as a whole is very much a point source-dominated system. On an annual basis, 
the municipal wastewater treatment plants in the watershed contribute about 25% of the total phosphorus load. During critical 
low-flow periods, effluent discharges comprise over 90% of the total stream flow in many reaches. Upland erosion from 
developing areas and agriculture, and streambank erosion are other major sources of phosphorus, as well as sediment. 
However, in September 6, 2007, the nutrients portion of the TMDL was withdrawn by PADEP and approved by USEPA on 
January 31, 2008. No sediment WLA was assigned for this facility other than urban BMPs.  
 
Current limit for phosphorus, Total Kjeldahl Nitrogen remain unchanged for this renewal. 
  
Total Nitrogen has been added to this permit renewal as per the Establishing Effluent Limitations for Individual Sewage 
Permits SOP No. BCW-PMT-033   
 
“Solids Management” language has been added in Part C conditions in this renewal. 
 
Stormwater Benchmark values for Stormwater outfalls 002 and 003 have been added to this permit renewal in Part C. V. F 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0053180 
Montgomery Township STP & Sewer System  
  
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 2.4  

 Latitude 40Âº 14' 14.37"  Longitude -75Âº 11' 46.60"  

 Quad Name Ambler  Quad Code 1744  

 Wastewater Description: Treated Sewage Effluent  

 

 Receiving Waters 
Little Neshaminy Creek (WWF, 
MF)  Stream Code 02638  

 NHD Com ID 25473870  RMI 12.3  

 Drainage Area 6.0  Yield (cfs/mi2) 0.07  

 Q7-10 Flow (cfs) 0.42  Q7-10 Basis Previous WQPR*  

 Elevation (ft)  278  Slope (ft/ft) 0.0042  

 Watershed No. 2-F  Chapter 93 Class. WWF, MF  

 Existing Use na  Existing Use Qualifier na  

 Exceptions to Use na  Exceptions to Criteria Add Tur1  

 Assessment Status Impaired  

 Cause(s) of Impairment 
FLOW REGIME MODIFICATION, NUTRIENTS, ORGANIC ENRICHMENT, 
PATHOGENS, POLYCHLORINATED BIPHENYLS (PCBS), SILTATION  

 Source(s) of Impairment 

MUNICIPAL POINT SOURCE DISCHARGES, MUNICIPAL POINT SOURCE 
DISCHARGES, SOURCE UNKNOWN, SOURCE UNKNOWN, URBAN 
RUNOFF/STORM SEWERS, URBAN RUNOFF/STORM SEWERS  

 TMDL Status Final  Name Neshaminy Creek  

    

 Nearest Downstream Public Water Supply Intake Aqua PA  -  Neshaminy Creek  

 PWS RMI 14.8  Distance from Outfall (mi) 27.1 

 
 
 

 

 

Outfall 002:  Site stormwater Latitude 40 14’ 17.20”    Longitude 75 11’ 37.50” 

Relocated from Latitude 40 14’ 17.21”    Longitude 75 11’ 38”, Outfall 002 drains the main portion of the treatment plant 
units.  
 

Outfall 003:  Site stormwater Latitude 40 14’ 17.70”    Longitude 75 11’ 34.30” 
New outfall drains area around the recently constructed surge tank. 
 

 

 
 

 

 
 

 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0053180 
Montgomery Township STP & Sewer System  
  
 

4 

 
Treatment Facility Summary 

a 
Treatment Facility Name: Eureka WWTP 
 

WQM Permit No. Issuance Date 
4601405 A-4 07/07/2020 
4601405 A-5 06/07/2021 

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 

Secondary with 
Ammonia And 
Phosphorus Activated Sludge 

Chlorine with 
Dechlorination 2.4 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

3.6 4170 Not Overloaded Aerobic Digestion 
Off-site 

incineration 

 
Changes Since Last Permit Issuance: The permit was amended at the existing Eureka WWTP (facility) to increase the 
facility’s Organic Design Capacity from 3,463 lbs. BOD5/day to 4,170 lbs. 
 
The permit was amended to convert liquid chlorine back to gas chlorine. 
 
 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0053180 
Montgomery Township STP & Sewer System 

 

5 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from May 1, 2020 to April 30, 2021) 

 
Parameter APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 

             Flow (MGD) 
Average Monthly 0.984 1.311 1.172 1.039 1.331 0.998 0.935 0.841 1.058 1.023 0.92 0.978 

Flow (MGD) 
Daily Maximum 1.312 2.318 2.12 1.821 2.203 1.293 1.759 1.039 2.243 1.906 1.213 1.226 

pH (S.U.) 
Instantaneous 
Minimum 7.31 7.07 7.07 7.15 7.18 7.23 7.31 7.39 7.23 7.28 7.43 7.47 

pH (S.U.) 
Instantaneous 
Maximum 7.63 7.63 7.51 7.72 7.52 7.61 7.72 7.73 7.60 7.74 7.72 7.73 

DO (mg/L) 
Instantaneous 
Minimum 8.0 8.2 9.0 8.6 8.0 8.0 7.2 6.4 6.4 7.0 7.3 7.8 

DO (mg/L) 
Average Monthly 9.1 9.4 9.4 9.5 9.2 8.7 7.8 7.8 7.1 7.3 7.7 8.5 

TRC (mg/L) 
Average Monthly < 0.006 < 0.006 < 0.006 < 0.006 < 0.006 < 0.006 < 0.010 < 0.006 < 0.006 < 0.006 < 0.006 < 0.007 

TRC (mg/L) 
Instantaneous 
Maximum < 0.006 < 0.006 < 0.006 < 0.006 < 0.006 < 0.006 0.119 < 0.006 < 0.006 < 0.006 < 0.006 0.050 

CBOD5 (lbs/day) 
Average Monthly < 24 < 36 30 < 20 < 26 < 19 < 19 < 19 33 < 24 < 20 29 

CBOD5 (lbs/day) 
Weekly Average 31 60 39 < 23 < 31 < 22 < 22 21 42 39 23 37 

CBOD5 (mg/L) 
Average Monthly < 3 < 3 3 < 2.0 < 2.0 < 2 < 3 < 3 4 < 3 < 3 4.0 

CBOD5 (mg/L) 
Weekly Average 4 3.6 4.3 2.7 < 2.8 < 2.5 < 3.1 3.6 4.4 5 3.2 4.8 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 3307 2914 3096 3213 3416 2479 2978 2589 2273 2382 2806 2985 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 326 235 288 305 264 236 311 254 231 233 287 299 



NPDES Permit Fact Sheet NPDES Permit No. PA0053180 
Montgomery Township STP & Sewer System 

 

6 

TSS (lbs/day) 
Average Monthly 30 < 28 14 27 29 27 33 19 23 < 22 31 49 

TSS (lbs/day) 
Weekly Average 36 42 22 35 45 46 59 22 36 41 45 62 

TSS (mg/L) 
Average Monthly 4 < 3 2 3 3 3 4 3.0 3 < 3 4 7 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 293 207 175 259 159 233 263 192 220 291 3882 369 

TSS (mg/L) 
Weekly Average 4 5 2 4 4 6 8 3.0 5 6 6 9 

Total Dissolved Solids 
(mg/L) 
Daily Maximum  558   GG   GG   GG  
Fecal Coliform 
(No./100 ml) 
Geometric Mean 26 41 25 28 60 43 53 193 143 42 105 171 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 68 210 118 1120 350 1260 320 2800 430 129 1170 570 

Nitrate-Nitrite (lbs/day) 
Average Monthly 20 37 39 31 56 51 45 50 54 41 30 37 

Nitrate-Nitrite (mg/L) 
Average Monthly 2.46 3.08 4.67 3.72 4.93 6.16 6.0 7.61 5.83 5.16 4.18 4.83 

Ammonia (lbs/day) 
Average Monthly < 1 < 2.0 < 0.9 < 0.9 < 1.0 < 0.9 < 0.9 < 0.7 < 1 < 0.8 < 0.9 < 0.9 

Ammonia (mg/L) 
Average Monthly < 0.13 < 0.18 < 0.1 < 0.11 < 0.1 < 0.11 < 0.12 < 0.1 < 0.13 < 0.1 < 0.12 < 0.12 

TKN (lbs/day) 
Average Monthly < 10 < 12 < 10 < 11 < 12 < 9 < 8 < 9.0 < 15 < 9 < 9 12 

TKN (mg/L) 
Average Monthly < 1.2 < 1.1 < 1.2 < 1.2 < 1.0 < 1.1 < 1.1 < 1.4 < 1.3 < 1.1 < 1.3 1.6 

Total Phosphorus 
(lbs/day) 
Average Monthly 3.0 3.0 2.0 < 2.0 < 3.0 3.0 3.0 2.0 3.0 3.0 3.0 5.0 

Total Phosphorus 
(mg/L) 
Average Monthly 0.33 0.26 0.25 < 0.26 < 0.29 0.38 0.39 0.36 0.34 0.43 0.41 0.62 

Dichlorobromo-
methane (mg/L) 
Average Monthly 0.0007 0.0009 0.0010 

< 
0.00073 

< 
0.00065 < 0.0005 

< 
0.00055 < 0.0005 < 0.0005 

< 
0.00053 

< 
0.00056 < 0.0005 



NPDES Permit Fact Sheet NPDES Permit No. PA0053180 
Montgomery Township STP & Sewer System 

 

7 

Dichlorobromo-
methane (mg/L) 
Daily Maximum 0.0009 0.0012 0.0015 0.00095 0.00095 0.0006 0.00064 0.00071 0.00059 0.00064 0.00072 < 0.0005 

Chloroform (mg/L) 
Average Monthly 0.008 0.006 0.007 0.0077 0.0072 0.009 0.0117 0.008 0.008 0.0121 0.0095 0.0085 

Chloroform (mg/L) 
Daily Maximum 0.0109 0.0102 0.0091 0.0113 0.0095 0.0127 0.0181 0.0142 0.0125 0.0159 0.014 0.0116 

Chronic WET - 
Ceriodaphnia Survival 
(TUc) 
Daily Maximum  1.1   GG   GG   GG  
Chronic WET - 
Ceriodaphnia 
Reproduction (TUc) 
Daily Maximum  1.1   GG   GG   GG  
Chronic WET - 
Pimephales Survival 
(TUc) 
Daily Maximum  1.1   GG   GG   GG  
Chronic WET - 
Pimephales Growth 
(TUc) 
Daily Maximum  1.1   GG   GG   GG  

 

 
DMR Data for Outfall 002 (from May 1, 2020 to April 30, 2021) 

 
Parameter APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 

             pH (S.U.) 
Daily Maximum     6.96        
CBOD5 (mg/L) 
Daily Maximum     < 2.0        
COD (mg/L) 
Daily Maximum     < 15.0        
TSS (mg/L) 
Daily Maximum     10        
Oil and Grease (mg/L) 
Daily Maximum     < 3.8        
Fecal Coliform 
(No./100 ml) 
Daily Maximum     1910        
TKN (mg/L) 
Daily Maximum     < 1.0        



NPDES Permit Fact Sheet NPDES Permit No. PA0053180 
Montgomery Township STP & Sewer System 

 

8 

Total Phosphorus 
(mg/L) 
Daily Maximum     < 0.10        
Dissolved Iron (mg/L) 
Daily Maximum     0.10        

 

 
DMR Data for Outfall 003 (from May 1, 2020 to April 30, 2021) 

 
Parameter APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 MAY-20 

             pH (S.U.) 
Daily Maximum     7.21        
CBOD5 (mg/L) 
Daily Maximum     < 2.0        
COD (mg/L) 
Daily Maximum     20        
TSS (mg/L) 
Daily Maximum     3.0        
Oil and Grease (mg/L) 
Daily Maximum     < 2.0        
Fecal Coliform 
(No./100 ml) 
Daily Maximum     2830        
TKN (mg/L) 
Daily Maximum     < 1.0        
Total Phosphorus 
(mg/L) 
Daily Maximum     0.13        
Dissolved Iron (mg/L) 
Daily Maximum     0.32        

 
 
 

Compliance History 

 

 
Effluent Violations for Outfall 001, from: June 1, 2020 To: April 30, 2021 

Parameter Date SBC DMR Value Units Limit Value Units 

TRC 10/31/20 IMAX 0.119 mg/L 0.083 mg/L 

Fecal Coliform 09/30/20 IMAX 2800 No./100 ml 1000 No./100 ml 



NPDES Permit Fact Sheet NPDES Permit No. PA0053180 
Montgomery Township STP & Sewer System 

 

9 

Fecal Coliform 01/31/21 IMAX 1120 No./100 ml 1000 No./100 ml 

Fecal Coliform 06/30/20 IMAX 1170 No./100 ml 1000 No./100 ml 

Fecal Coliform 11/30/20 IMAX 1260 No./100 ml 1000 No./100 ml 

Chloroform 10/31/20 Avg Mo 0.0117 mg/L 0.011 mg/L 

Chloroform 10/31/20 Daily Max 0.0181 mg/L 0.0172 mg/L 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0053180 
Montgomery Township STP & Sewer System 

 

10 

 
Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 2.4 
Latitude 40º 14' 14.44"  Longitude -75º 11' 46.29" 
Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
As part of previous permit renewals, the WQM 7.0 model was used to determine acceptable limits for CBOD5, NH3-N, 
and DO that would protect the Chapter 93 criteria for DO and NH3-N toxicity.  Limits are CBOD5 = 10 mg/l (summer)/20 
mg/l (winter), NH3-N = 2.0 mg/l (summer)/4.0 mg/l (winter), and DO = 5 mg/l inst. minimum, and they are carried over 
from previous permit.  For (NO2+NO3)-N, limit from July 1–Oct 31 is 9 mg/l and is carried over from the previous permit.  
It is based on protection of downstream water supply, where [(NH3-N) + (NO2+NO3)-N] = 11 mg/l.  Since NH3-N = 2 mg/l, 
the limit for (NO2+NO3)-N is 9 mg/l.  Monitoring for (NO2+NO3)-N from November 1–June 30 is included in addition to 
year-round monitoring for Total Kjeldahl Nitrogen (TKN).  This is to adequately characterize the effluent in the event that a 
future Total Maximum Daily Load (TMDL) may include limits on nitrogen to address the nutrient impairment in the 
Neshaminy Creek watershed.  The existing requirements to sample NH3-N, (NO2+NO3)-N, and TKN complies with the 
recommendation by the SOP “Establishing Effluent Limitations for Individual Sewage Permits” to require sampling for 
nitrogen in renewed permits.  
 
For phosphorus, the current permit limit of 0.65 mg/l is carried over in this renewal.  Additionally, a winter limit based on a 
2x multiplier of the summer limit is included.  The basis for the 0.65 mg/l limit was to maintain existing load when the plant 
expanded from 0.75 mgd to 2.4 mgd since the stream was listed as nutrient impaired at that time.  To address 
Department concerns regarding excess algal productivity that extends beyond the April–October time frame, a winter limit 
of 1.3 mg/l is required.  The 2x multiplier is consistent with the March 15, 2005, Department guidance document 
“Seasonal Limits for Phosphorus in NPDES Permits.” 
 
Total Nitrogen has been added to this permit renewal as per the Establishing Effluent Limitations for Individual Sewage 
Permits SOP No. BCW-PMT-033   
 
For fecal coliform, the instantaneous maximum limit in the current permit is “not to exceed 1,000/100 ml in greater than 
10% of the samples”.  For this renewal, the requirement continues to apply from October 1st through April 30th.  From May 
1st through September 30th, consistent with Ch. 92a.47(a)(4), the limit cannot be exceeded in any sample.  The geometric 
mean of 200/100ml is unchanged, per DRBC and Ch.92a.47(a)(4).   
 
Limits for TRC are carried over which is WQBEL as 0.025 mg/l 
 
Chloroform and Dichlorobromo-methane: 
 
Based on the previous permit fact sheet, limits were established in the previous permit and will be continued for this 
renewal. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0053180 
Montgomery Township STP & Sewer System 

 

11 

Per the SOP, BOD5 and TSS influent monitoring is required for this renewal.  BOD5 is included for Ch. 94 purposes. 
BOD5/day is updated to 4,170 lbs in this permit renewal. WQM 4601405 was amended to increase the facility’s Organic 
Design Capacity from 3,463 lbs. BOD5/day to 4,170 lbs. BOD5/day to meet Ch. 94 requirement by 2023.  
Influent CBOD5 and TSS reporting are required based on 85% removal requirements (definition of secondary treatment).   
 
A quarterly monitoring requirement for Total Dissolved Solids is continued in this renewal. 
 
 
Water Quality-Based Limitations 
 
A “Reasonable Potential Analysis” (Toxic Management Spreadsheet) determined the following parameters were candidates 
for limitations:  
 
The following limitations were determined through water quality modeling (output files attached): 
 

 
 
 
Iron (Fe)::  Ferrous sulfate chemical is added for phosphate precipitation.  Therefore, a monitoring condition for total iron, 
dissolved iron are recommended by Toxic Management model for this renewal. The data will be reviewed during the next 
permit renewal to determine if a limit is needed. See part C.VI for reporting WQBELs below quantitation limits. 
 
Free Cyanide: Based on the Toxic Management model, for a permitted flow of 2.4-MGD, the level of detection for CN is 
greater than 50% WQBEL. For a permitted flow of 2.4-MGD, the model calculated WQBEL of 6.04-ug/l.  Since there is not 
enough data reported in the last permit cycle and since there is no significant industrial user dischargers to the POTW, 
“Report only” has been included for this renewal. The data will be reviewed during the next permit renewal to determine if 
a limit is needed. See part C.VI for reporting WQBELs below quantitation limits. 
 
Total Nickel, Antimony: For a permitted flow of 2.4-MGD, the level of detection for Total Nickel and Antimony is greater 
than 10% WQBEL. Therefore “Report only” has been added to the permit for this renewal.  The data will be reviewed 
during the next permit renewal to determine if a limit is needed. See part C.VI for reporting WQBELs below quantitation 
limits. 
 
Total Zinc: For a permitted flow of 2.4-MGD, the level of detection for Zinc is greater than 10% WQBEL. Therefore “Report 
only” has been added to the permit for this renewal.  The data will be reviewed during the next permit renewal to 
determine if a limit is needed. See part C.VI for reporting WQBELs below quantitation limits. 
 
Total Copper:  The toxic modeling was run to determine the WQBEL for copper using an in-stream hardness of 124-mg/l 
and a default discharge hardness of 100-mg/l.  For a permitted flow of 2.4-MGD, the model calculated WQBEL of 11.1-ug/l.  
Since there is not enough data reported in the last permit cycle “Report only” has been included for 36 months. 
The final WQBELs of 0.0111 mg/l based on the current discharge and facility conditions become effective on the 
beginning 37th month unless DEP issues an amendment to this permit prior to that date. The permittee shall conduct a 
TRE in accordance with DEP’s Water Quality Toxics Management Strategy, Appendix C, Permittee Guidance for 
Conducting a Toxics Reduction Evaluation (TRE) (361-0100-003).  See permit Part C.III 
 
 
 
 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0053180 

 

12 

 

 
Whole Effluent Toxicity (WET) 

 
For Outfall 001,  Acute    Chronic WET Testing was completed: 
 

 For the permit renewal application (4 tests). 
 Quarterly throughout the permit term. 
 Quarterly throughout the permit term and a TIE/TRE was conducted. 
 Other:  

 
The dilution series used for the tests was: 100%, 90%, 81%, 72.9%, and 65.6%.  The Target Instream Waste Concentration (TIWC) to be used for analysis of the 
results is: 89.8. 
 
 
Summary of Four Most Recent Test Results  
 
(NOTE – Enter results into one table, depending on which data analysis method was used). 
 
NOEC/LC50 Data Analysis 
 

Test Date 

Ceriodaphnia Results (% Effluent) Pimephales Results (% Effluent) 

Pass? * 
NOEC 

Survival 
NOEC 

Reproduction LC50 
NOEC 

Survival 
NOEC 

Growth LC50 

January 2020 100 100 100 100 100 100 Pass 
aNovember 2019  100 100 100 100 100 100 Pass 
aAugust 2019 100 100 100 100 100 100 Pass 
aMay 2019 100 100 100 100 100 100 Pass 

*  A “passing” result is that which is greater than or equal to the TIWC value. 

 
Is there reasonable potential for an excursion above water quality standards based on the results of these tests?  (NOTE – In general, reasonable potential is 
determined anytime there is at least one test failure in the previous four tests). 
 

 YES    NO 
 
 
Evaluation of Test Type, IWC and Dilution Series for Renewed Permit 
 
Acute Partial Mix Factor (PMFa): 1.0  Chronic Partial Mix Factor (PMFc): 1.0 
 
1. Determine IWC – Acute (IWCa): 
 

(Qd x 1.547) / ((Q7-10 x PMFa) + (Qd x 1.547)) 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0053180 

 

13 

 
[(2.4 MGD x 1.547) / ((0.42 cfs x 1.0) + (2.4 MGD x 1.547))] x 100 = 89.84% 
 
Is IWCa < 1%?  YES    NO   

 
Type of Test for Permit Renewal: Chronic 

 
2. Determine Target IWCc (If Chronic Tests Required) 
 

(Qd x 1.547) / (Q7-10 x PMFc) + (Qd x 1.547) 
 
[(2.4 MGD x 1.547) / ((0.42 cfs x 1.0) + (2.4 MGD x 1.547))] x 100 = 89.84% 

 
3. Determine Dilution Series 
 
 From Attachment C of WET SOP, based on TIWCc = 89.84%, rounded to 90%:  
  

Dilution Series = 100%, 95%, 90%, 45%, and 23%. 
 
 
WET Limits 
 
Has reasonable potential been determined?   YES    NO 
 
Will WET limits be established in the permit?   YES    NO 
 
If WET limits will be established, identify the species and the limit values for the permit (TU). 
 
Chronic WET – Ceriodaphnia Survival (TUc) = 1.1 Daily Maximum 
Chronic WET – Ceriodaphnia Reproduction (TUc) = 1.1 Daily Maximum 
Chronic WET – Pimephales Survival (TUc) = 1.1 Daily Maximum 
Chronic WET – Pimephales Growth (TUc) = 1.1 Daily Maximum 
 
 
Whole Effluent Toxicity Testing (WETT): 
 
The current limits and dilution series are continued for this permit renewal. See Part C. IV. 
 
 
 
 
 
 
 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0053180 

 

14 

 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through End of Interim Period 1. 
 

Outfall 001 , Continued (from  Permit Effective Date through End of Interim Period 1 ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly Maximum 

Instant. 
Maximum 

Total Copper XXX XXX XXX Report 
Report 

Daily Max XXX 1/month 
24-Hr 

Composite 

 
 
 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Start of Final Period through Permit Expiration Date. 
 

Outfall 001 , Continued (from  Start of Final Period through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly Maximum 

Instant. 
Maximum 

Total Copper 0.22 0.34 XXX 0.0111 
0.0168 

Daily Max 0.0168 1/month 
24-Hr 

Composite 

 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0053180 

 

15 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Metered 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

DO XXX XXX 
5.0 

Inst Min Report XXX XXX 1/day Grab 

TRC XXX XXX XXX 0.025 XXX 0.083 1/day Grab 

CBOD5 
Nov 1 - Apr 30 400 600 XXX 20 

30 
Wkly Avg 40 2/week 

24-Hr 
Composite 

CBOD5 
May 1 - Oct 31 200 300 XXX 10 

15 
Wkly Avg 20 2/week 

24-Hr 
Composite 

BOD5 
Raw Sewage Influent Report XXX XXX Report XXX XXX 2/week 

24-Hr 
Composite 

TSS 
Raw Sewage Influent XXX XXX XXX Report XXX XXX 2/week 

24-Hr 
Composite 

TSS 600 900 XXX 30 
45 

Wkly Avg 60 2/week 
24-Hr 

Composite 

Total Dissolved Solids XXX XXX XXX XXX Report XXX 1/quarter 
24-Hr 

Composite 

Fecal Coliform (No./100 ml) XXX XXX XXX 
200 

Geo Mean XXX 1000 2/week Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX XXX Report 1/month Grab 

Nitrate-Nitrite 
Nov 1 - Jun 30 Report XXX XXX Report XXX XXX 2/week 

24-Hr 
Composite 

Nitrate-Nitrite 
Jul 1 - Oct 31 180 XXX XXX 9.0 XXX 18 2/week 

24-Hr 
Composite 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0053180 

 

16 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Ammonia 
Nov 1 - Apr 30 80 XXX XXX 4.0 XXX 8 2/week 

24-Hr 
Composite 

Ammonia 
May 1 - Oct 31 40 XXX XXX 2.0 XXX 4 2/week 

24-Hr 
Composite 

TKN Report XXX XXX Report XXX XXX 2/week 
24-Hr 

Composite 

Total Nitrogen XXX XXX XXX Report XXX XXX 1/Month 
24-Hr 

Composite 

Total Phosphorus 
Nov 1 - Mar 31 26.0 XXX XXX 1.3 XXX 2.6 2/week 

24-Hr 
Composite 

Total Phosphorus 
Apr 1 - Oct 31 13.0 XXX XXX 0.65 XXX 1.3 2/week 

24-Hr 
Composite 

Free Cyanide XXX XXX XXX Report Report XXX 1/month 
24-Hr 

Composite 

Total Antimony XXX XXX XXX Report Report XXX 1/month 
24-Hr 

Composite 

Total Iron XXX XXX XXX Report Report XXX 1/month 
24-Hr 

Composite 

Dissolved Iron XXX XXX XXX Report Report XXX 1/month 
24-Hr 

Composite 

Total Nickel XXX XXX XXX Report Report XXX 1/month 
24-Hr 

Composite 

Total Zinc XXX XXX XXX Report Report XXX 1/month 
24-Hr 

Composite 

Chloroform XXX XXX XXX 0.011 0.0172 XXX 1/month 
24-Hr 

Composite 

Dichlorobromomethane XXX XXX XXX 0.0011 0.0017 XXX 1/month 
24-Hr 

Composite 

Chronic WET - Ceriodaphnia 
Survival (TUc) XXX XXX XXX XXX 1.1 XXX See Permit 

24-Hr 
Composite 

Chronic WET - Ceriodaphnia 
Reproduction (TUc) XXX XXX XXX XXX 1.1 XXX See Permit 

24-Hr 
Composite 

Chronic WET - Pimephales 
Survival (TUc) XXX XXX XXX XXX 1.1 XXX See Permit 

24-Hr 
Composite 

Chronic WET - Pimephales 
Growth (TUc) XXX XXX XXX XXX 1.1 XXX See Permit 

24-Hr 
Composite 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0053180 

 

17 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 002, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 002 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX XXX XXX Report XXX 1/year Grab 

CBOD5 XXX XXX XXX XXX Report XXX 1/year Grab 

COD XXX XXX XXX XXX Report XXX 1/year Grab 

TSS XXX XXX XXX XXX Report XXX 1/year Grab 

Oil and Grease XXX XXX XXX XXX Report XXX 1/year Grab 

Fecal Coliform (No./100 ml) XXX XXX XXX XXX Report XXX 1/year Grab 

TKN XXX XXX XXX XXX Report XXX 1/year Grab 

Total Phosphorus XXX XXX XXX XXX Report XXX 1/year Grab 

Dissolved Iron XXX XXX XXX XXX Report XXX 1/year Grab 

 

 

 

 

 

 

 

 

 



3800-PM-BPNPSM0011    Rev. 10/2014  

Permit Permit No. PA0053180 

 

18 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (362-0400-001), SOPs and/or BPJ. 
 
 Outfall 003, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 002 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX XXX XXX Report XXX 1/year Grab 

CBOD5 XXX XXX XXX XXX Report XXX 1/year Grab 

COD XXX XXX XXX XXX Report XXX 1/year Grab 

TSS XXX XXX XXX XXX Report XXX 1/year Grab 

Oil and Grease XXX XXX XXX XXX Report XXX 1/year Grab 

Fecal Coliform (No./100 ml) XXX XXX XXX XXX Report XXX 1/year Grab 

TKN XXX XXX XXX XXX Report XXX 1/year Grab 

Total Phosphorus XXX XXX XXX XXX Report XXX 1/year Grab 

Dissolved Iron XXX XXX XXX XXX Report XXX 1/year Grab 

 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0053180 
Montgomery Township STP & Sewer System 

 

19 

 

 



3800-PM-BPNPSM0011    Rev. 10/2014  
Permit

 

Permit No. PA0053180 

 

20 

 



3800-PM-BPNPSM0011    Rev. 10/2014  
Permit

 

Permit No. PA0053180 

 

21 

 



3800-PM-BPNPSM0011    Rev. 10/2014  
Permit

 

Permit No. PA0053180 

 

22 



3800-PM-BPNPSM0011    Rev. 10/2014  
Permit

 

Permit No. PA0053180 

 

23 

 
 



3800-PM-BPNPSM0011    Rev. 10/2014  
Permit

 

Permit No. PA0053180 

 

24 

 



3800-PM-BPNPSM0011    Rev. 10/2014  
Permit

 

Permit No. PA0053180 

 

25 

 



3800-PM-BPNPSM0011    Rev. 10/2014  
Permit

 

Permit No. PA0053180 

 

26 

 



3800-PM-BPNPSM0011    Rev. 10/2014  
Permit

 

Permit No. PA0053180 

 

27 

 


